
SEWERAGE & WATER BOARD 
OF NEW ORLEANS, LOUISIANA

Report on Operations for 2008
BRUNO & TERVALON

JULIEN ENGINEERING AND CONSULTING



MISSION STATEMENT
To be one of the best and most respected suppliers of sewer, water,

and drainage services in the south-central United States
by providing quality, reliable, and cost effective services to 

our Customers while maintaining 
fair and ethical treatment of our well-trained and 

highly motivated employees.

OUR VALUES
Open, honest communication

Trust and respect for each other 
Offering and encouraging education and opportunity to employees

Fostering enthusiasm among employees through example of the managers/supervisors
Providing direction and planning and encouraging interdepartmental team work
[...]
Problems persist in maintaining adequate pressure in the distribution system due to leaks 
in the distribution network.  Normal system pressure is 70 pounds per square inch (psi), but has 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 15  

been limited to 65 psi to control the loss of water through leaks in the distribution system.  The 
water delivery pressure has been consistent throughout the last year with no major problems. 

Improvements completed over the previous year at the plant are as follows: 
• The staff is close to finishing G3 sedimentation basin rehabilitation and the basin should 

be back in service within the next few months. 

• Design for a new disinfection storage and feed facility is 90 percent complete which 
includes a second chlorine and ammonia addition point for an emergency chlorine 
addition point. 

Maintenance and/or improvement projects that the Board has planned on existing 
facilities include: 

• A hydraulic leak between sedimentation basin L4 and chlorine contact basin C5 is to be 
investigated and rectified.  Currently, L4 is out of service and chlorine contact basins 
C5/C6 have been drained.  The chlorine contact basins need to have the sediment 
removed and cleaned prior to fixing the leak and placing the basins back in service. 

 

 

Figure 2. Sediment buildup in Chlorine Contact Basin C5/C6 
 

• A second sludge line to the river is approximately 65 percent designed, but awaiting 
funding.  This will add redundancy and flexibility to the operations. 

• New sodium hypochlorite chemical feed system design is 90 percent complete, but 
awaiting funding. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 16  

• Head loss pressure cells are to be added to the filters to monitor pressure loss through the 
filters.  Currently, approximately 10 percent of the filters have been retrofitted with head 
loss pressure cells. 

• Repairs to the L4 flocculation equipment and mono-rake system. 

• Repairs need to be completed on the chemical feed building. 

 

 

Figure 3. Chemical Feed Building 
 

• Resumption of the filter rehabilitation program which had been suspended due to limited 
funds.   
 

Algiers Water Purification Plant 
The Algiers plant has a design capacity of 40 mgd.  The treatment process at the plant is 

similar to that at the Carrollton facility, utilizing the same chemicals with a slightly modified 
application scheme in the upflow clarifiers.  Currently, the plant is treating approximately 11 
mgd of water and is serving the predominantly residential West Bank portion of the Parish. 

 

 

Figure 4. Algiers Water Purification Plant 
 
 
             



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 17  

The facility has purchased a sodium hypochlorite generation system, which is currently 
ready for commissioning.  Other improvements needed or ongoing at the plant include the 
following: 

• The SCADA system is out of service and is impacting monitoring capabilities at the 
plant.  Currently, the system is being upgraded and should be repaired in the near future. 

• The plant staff has discovered sediment in the bottom of the finished water storage tanks.  
The tanks should be taken out of service one at a time and cleaned, disinfected, and put 
back in service. 

• The ferric system will be moved from the River Intake Station to the plant site.  
Currently, the containment area has been built for the chemical storage tanks. 

• The circular sedimentation basins require some minor repairs to the flocculation drives 
and corrosion protection. 

Water Quality Laboratory at the Carrollton Plant 
The water quality laboratory conducts daily analyses of the river water quality and 

purified water.  Water samples from the distribution network are also analyzed regularly.  The 
lab continues to meet the mandated analytical requirements of the water plants and is certified by 
the Louisiana Department of Health and Hospitals for analysis of coliform bacteria. 

In addition to coliform analysis, the lab also collects samples for protozoan analysis.  
Other regular analyses include hardness, turbidity, fluoride, ammonia, pH, alkalinity, and 
chlorine residual at different stages of treatment.  The solids are analyzed for total suspended 
solids and total dissolved solids concentrations.  River water and finished water samples are 
analyzed for volatile organic compounds.  

The lab continues to maintain its involvement in the Early Warning Organics 
Contamination Detection System (EWOCDS) run by the State DEQ, although, several of the 
upstream stations have been unreliable and the State of Louisiana has underfunded the program.  
Monitoring stations connected by telecommunications notify DEQ if any of the 60 listed 
pollutants are detected in the river water samples.  The DEQ disseminates the information to the 
program participants, allowing an early warning of possible problems.  The EWOCDS 
equipment is maintained at all participating locations by the DEQ and the program participants 
provide manpower to collect and run the samples.   

Currently, the laboratory is staffed with one microbiologist, three chemists, two 
technician, and two sample collectors.  Staffing levels have increased within the laboratory due 
to the current economic climate and a successful recruitment effort. 

 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 18  

Water Pumping and Power 
The primary function of the Water Pumping and Power department is steam production 

and the generation of 25 Hertz power.  The facilities at the Carrollton power plant include three 
steam turbines and one gas turbine for a total theoretical capacity of 61 megawatts (MW). The 
steam required for the turbines is generated in the five boilers that remain from the original six 
(boiler 2 has been removed and a new boiler is being installed to replace it) with a total capacity 
of 650,000 pounds of steam per hour. 

The generating station at the Algiers facility is capable of generating 60 cycle power 
using diesel generators.  The facility can generate enough power to support operations at the 
Algiers plant and one drainage pumping station.  The station is also capable of performing a 
frequency change from 25 cycle power supplied from the Carrollton power plant to 60 cycle 
power. 

At present, total capacity of the Carrollton power plant is 43 MW.  Turbine 4 was 
repaired, but has since stopped working which has reduced the capacity of the plant to the 
present 43 MWs.  The new Boiler No. 2 is in the process of performance testing and should be in 
service within the next 60 days. 

 

 

Figure 5. Turbine 4 and Boiler 2 
 
Additional work at the Carrollton power plant includes design and installation of a new 

high pressure natural gas line which gives the power plant the fuel for the future installation of 
the 15 MW 60 cycle generator at the plant site.  The Corps of Engineers will build the new 
generator to supplement the current power available from Entergy to serve the plant, the raw 
water intake stations, and additional drainage station capacity.  Of the two steam-driven 
distribution pumps located at the power plant, one is in the process of being reconditioned, and 
the other is scheduled to be reconditioned when funds are available. 

All roof damage has been repaired at the main Carrollton power plant and West Bank 
Power Control building.  All the pumps at the New River Station have been reconditioned and 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 19  

are in service.  A study was performed by an engineering consultant on the Old River Station.  
The pumps are in need of reconditioning and the inlet to the plant needs to be cleaned as debris 
has blocked most of the intake to the water pumps. 

Currently, the Corps of Engineers is in the planning stages of adding a levee system 
around the Carrollton Plant which will protect the power plant and other plant assets during a 
flood event.   

All of the water intake and effluent pumping stations are currently operational.  
Typically, the Claiborne pumping station and the two steam driven turbine pumps are adequate 
for pumping, with the Panola Station serving as a backup.  

The water pumping and power department has 76 employees.  Currently, there are 43 
vacancies in the division, requiring staff to work some overtime.  Additional hurricane damage 
related work primarily includes valve replacement, electrical items, and controls related items.  

 
Sewerage Treatment Plants 

The team visited both the East Bank and West Bank wastewater treatment plants, 
currently operated by Veolia Water. The team was accompanied by the plant superintendent.  
Currently, there is not a representative from the Board to oversee the contractor operator.  Both 
the treatment plants were operational at the time of the site visits and were meeting the discharge 
limits according to the treatment plant personnel.   

 
East Bank Wastewater Treatment Plant 

The East Bank facility has a treatment capacity of 122 mgd (dry weather).  Currently, the 
plant is receiving approximately 90 mgd flow which is 10 percent less than the amount of flow 
received in 2007 due to the efforts of inflow and infiltration mitigation efforts by the Board.  The 
treatment facilities at the plant include bar screens, grit removal, pure oxygen activated sludge 
system, final clarification, and disinfection.  The solids generated during sewage treatment are 
thickened, dewatered in belt filter presses, and incinerated.  The Board is developing a plan for 
an alternative sludge treatment system to supplement the fluid bed incinerator (FBI). 

The following list summarizes the findings at the plant: 
• The lab functions are being done off site and the staff are occupying trailers.  The Board 

has not split samples with the contract operator within the last year.  The Board should 
consider splitting samples on a quarterly basis and more often if large discrepancies are 
observed. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 20  

• The representative for the Board to oversee the contractor operator has retired within the 
last year.  The Board should hire a representative to work with the contract operator and 
review their operations on a routine basis. 

• Damage to structures and equipment from salt water due to the hurricane.  Most 
equipment has been repaired and is operational; although the final clarifiers show 
corrosion to the skimmer arms caused by salt water.  The Board is currently in 
negotiations with FEMA to pay for the repairs.  Final clarifier No. 6 is currently out of 
service due to the skimmer arm corrosion. 

• The FBI is back in service for solids disposal and the multiple hearth incinerator is 
awaiting demolition.  The Board is currently researching a beneficial reuse process as a 
back-up to the FBI.  Alternatives for various systems have been evaluated and an 
alternative has been approved.  

• Grit basin number six is out of service and is awaiting replacement of a bearing on the 
grit conveyor. 

• Approval has been granted to add a waste heat recovery system for the FBI.  It is 
expected 950 KW of power will be produced from a turbine generator with annual cost 
savings of $750,000 to $1 million dollars. 

• One of the return activated sludge pumps is out of service at the South Pump House.  
Repairs are currently being performed and should be completed and the pump reinstalled 
soon. 

 

Figure 6. RAS Pump Out for Repair 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 21  

• A new drum screen has been installed for grease removal.  The final clarifiers look 
significantly better as compared to last year since the grease has been removed via the 
new drum screen. 

 

Figure 7. Drum Screen for Grease Removal 

 
• At present a Request for Proposals has been released to design, purchase, and install an 

oxygen production facility at the plant.  Oxygen is currently trucked in at significant cost 
and the new oxygen plant will reduce the cost of oxygen to the plant.  The plant uses 
approximately 30 tons of oxygen a day. 

• Water drainage from rain events and the air conditioning units is running off the roof of 
the solids handling building and causing corrosion to the side of the building.  
Downspouts should to be installed to eliminate the problem. 

• A new 4 MW generator is to be designed, purchased, and installed on site to power the 
effluent pumps in the event of a power outage. 

• In 2009 the Board anticipates bidding a project o raise the height of the berm (barrier) 
that protects the plant from flooding.  The project, estimated to cost $14 million will be 
reimbursed by FEMA. 

• New brush systems to keep the weirs clean on the final clarifiers have been installed.  A 
service contract has been instituted with the manufacturer of the brush system to 
maintain and replace the brush system.  The service contract was for semiannual service, 
but it was found the brushes need to be replaced quarterly; therefore, the contract has 
been amended for quarterly preventive maintenance.  



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 22  

• Two new belt filter presses with a gravity zone have been added to the plant.  Two 
existing belt presses will continue to be used. 

At present the influent TSS and BOD concentration are approximately 120 milligrams per 
liter (mg/L) and 90 mg/L, respectively.  This is significantly lower than normal concentrations, 
which is probably the result of a significant increase in the amount of inflow and infiltration in 
the collection system following the hurricane requiring treatment at the plant.  Effluent quality 
has been adequate over the last year and the plant experienced zero permit violations last year. 

West Bank Wastewater Treatment Plant 
The West Bank facility has a treatment capacity of 20 mgd (dry weather).  Currently, the 

plant is receiving approximately 10.5 mgd flow.  The West Bank treatment facility consists of 
bar screens, primary clarifiers, trickling filters, final clarifiers, and disinfection.  Primary and 
secondary solids are co-thickened in a gravity thickener and hauled to the East Bank facility for 
further dewatering at the belt filter presses. 

Following is a summary of findings for the West Bank treatment plant: 
• A new solids treatment building and belt filter press is currently at 30 percent level of 

design for the plant. 

• A new sodium hypochlorite system including tanks and pumps is at 65 percent level of 
design. 

• The thickener is currently out of service due to a scum collection trough failure.  Repairs 
have commenced and it is expected to put back in service within a month.  As a 
consequence, sludge hauling quantities have increased. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 8. Solids Thickener 
 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 23  

• New drainage pumps are to be installed as the old pumps are not reliable. 
 

 
 
 
 
 
 
 
 
 
 

Figure 9. Site Drainage Pumps 
 

The monthly average TSS and BOD influent concentration are approximately 150 mg/L 
and 150 mg/L, respectively. Treatment at the plant is very good for a trickling filter plant as the 
monthly average effluent TSS and BOD concentration has been approximately 12 mg/L and 10 
mg/L, respectively.  The plant capacity is adequate for the long term needs of the area.  Staffing 
levels are adequate and the facility and grounds are well maintained. 

Sewage and Drainage Pumping Stations 
The sewage pumping and lift stations convey sewage through the gravity and force main 

systems to the East Bank and the West Bank wastewater treatment plants.  Damage was 
extensive to the sewer pump stations within the East and West Bank due to the hurricane.  
Currently, 100 percent of the population is being served, but some areas are using portable 
pumps until the stations are repaired.  It is anticipated the repairs to the sewer stations will be 
paid for by FEMA funding.  In order to receive these funds, the stations have to be repaired to 
pre-Katrina conditions.  Most stations are located below ground and the rehabilitated stations 
will be vulnerable to flooding.  The Board wishes to elevate most of the stations so that this does 
not occur again. The Board is currently in negotiations with FEMA to elevate the stations or 
perform other flood mitigation measures at the station with the funds that will be provided by 
this agency.  This would ensure continuous operations of all stations during flooding events.  
The Board has retained the services of consulting engineers for program management and design 
for the sewerage stations to complete the work necessary to restore the pump stations. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 24  

The Board also has responsibility for operating and maintaining the 24 drainage and 12 
underpass pumping stations in New Orleans.  The drainage stations also suffered significant 
damage from the hurricane related flood waters.  Most motors have been rewound and are in 
service within the drainage stations.  Drainage station 3 contains 1 storm proof pump.  It is 
estimated that flood mitigation efforts such as this will take place at several drainage station 
during the current year. 

Post-Katrina federal legislation requires the Corps not only to repair the stations damaged 
by Katrina, but also to ensure that they are outfitted to remain operable during and after future 
storm events.  Stormproofing pump stations will ensure that pumps remain operable and that 
station operators can safely stay on the job during a storm event.  The Corps is providing 100 
percent funding, valued at $40 million, for electrical, mechanical and structural upgrades to the 
drainage stations.  There are various alternatives under consideration for the implementation of 
an effective drainage system within East Bank Orleans Parish. 

The team visited 82 sewage pumping and sewage lift stations and 23 drainage pumping 
stations.  A summary of the sewage pumping stations and the drainage pumping stations visited 
by the team is included in the Appendix.   

 
Maintenance 

The facility Maintenance Department provides major electrical and mechanical 
maintenance for all Board facilities except the contractor operated wastewater treatment plants.  
The Maintenance Department has the specialized equipment to maintain the plant process 
equipment, drainage stations, sewer lift stations, power generation equipment, and water meter 
servicing.  Automated lathes and mills provide the department with the ability to fabricate parts 
when replacement parts are excessively expensive or no longer available.  However, lack of an 
adequate number of trained personnel has hampered the capabilities of the department. 

The Maintenance Department had 128 authorized positions.  Only 60 positions are 
currently staffed with most of the highly skilled areas remaining vacant.  To compensate for the 
limited work force, overtime is necessary and more work is being contracted out than before to 
contractors.  Now the department is facing a situation where they do not have enough personnel 
to supervise or assist contractors.  The department is actively recruiting at job fairs and trade 
schools to hire additional workers to staff the department. 

All maintenance equipment is well maintained and adequate to do the work in-house. 
 

Engineering 
The Engineering Department includes mechanical, electrical, civil, construction 

administration and inspection, drainage, and network engineering.  The department administers 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 25  

major contracts throughout the City and coordinates with other agencies for the design and 